
Date: 12/8/2023 
Joel Heimbuck, DBIA, Director of Western Plant Operations, Garney Companies, Inc. Director of Operations 

DocuSign Envelope ID: F3A5A7D9-C08A-41DA-1355E-75280313465FC 

CHANGE ORDER 
Number 3 

Date: December 8, 2023 
To: Garney Companies, Inc. 
From: City of Grand Junction, Department of Utilities 
Project: Persigo WWTP - Phase 1 Expansion Project 
P.O.: 2023-00000003 

It is agreed to modify the Contract for the Project as follows: 
Change Order #3 with Garney Companies, Inc. allows Garney to procure $633,306 worth of large 
diameter PVC pipe, as well as, provides a deduction of $580,000 from the current Garney contract for 
unused 2023 General Conditions funds. 

Garney's currently authorized pre-construction services contract is $4,046,514, which includes 
[...]
Cherokee Metropolitan District  /  $42,304,133 

Principal-In-Charge.  In partnership with BMcD, construction included a new metal 
building housing an RO and pressure membrane ultrafiltration system, evaporation 
ponds, headworks structure, grit basin, and modifications to the existing SBR basins 
consisting of removing the existing diffusers and replacing them with MBR. The MBR 
basins are also receiving two waste recirculation pumps and submersible mixers. 
Includes a chemical storage building and feed system, stormwater detention basin 
outlet structure, and HDPE discharge piping. A 3 MGD bypass will be used to keep 
the plant in operation. 

PROFESSIONAL 
QUALIFICATIONS 
GARNEY EXPERIENCE 

17 years 

INDUSTRY EXPERIENCE 

27 years 

EDUCATION 

Colorado State University, BS in 
Construction Management 

3 



WHY JOEL? 

25 
COLLABORATIVE DELIVERY 

PROJECTS COMPLETED 
PROJECTS GUIDED TO 

SUCCESSFUL COMPLETION 
AS PRINCIPAL-IN-CHARGE 

OF PROJECTS COMPLETED 
IN COLORADO 

48 90% 

DocuSign Envelope ID: 6355C2E6-7688-4CD5-B53D-502E9FE290CB 

WASTEWATER TREATMENT PLANT 
IMPROVEMENTS (CMAR) 
City of Loveland, CO  /  $35,133,341 
Principal-In-Charge.  Removal of digesters 3 and 4, 
MCC building, sludge mixing tank, digester feed 
pumps, primary sludge mixing pumps, and heat 
exchangers. The BNR phase included removal and 
replacement of fine bubble aeration diffusers and RAS 
anoxic zone tank. Relocation of an existing sanitary 
sewer, renovation of the primary sludge pump station, 
replacement of digester biogas burner, renovation of 
existing RAS progressive cavity pump station, 
renovation of three primary clarifiers, and new 
chemical feed equipment. 

NORTH WATER RECLAMATION FACILITY 
INFRASTRUCTURE PHASE 1A 
IMPROVEMENTS (CMAR) 
Parker Water & Sanitation District  /  $57,427,125 
Principal-In-Charge.  CMAR services for 
improvements and the 1.8 MGD expansion to an 
existing 2 MGD wastewater treatment plant which 
included headworks, chemical storage & feed, 
screening, grit removal, odor control, primary 
clarifier, polymer injection, primary sludge pump 
station, and AWT facility including flocculation, 
sedimentation, and filtration. Also included UV 
disinfection, replacement of DAFT with rotary drum 
thickeners, conversion of aerobic digesters to ATAD, 
and upgrades to primary power metering/distribution, 
standby power, I&C, and PLC. 

GRISWOLD WPF SOLIDS HANDLING 
IMPROVEMENTS (CM/GC) 
City of Aurora, CO  /  $36,000,000 
Principal-In-Charge.  The scope is being completed 
in two phases consisting of Phase 1 pipeline 
installation including 900 LF of 24” DIP and 150 LF of  

36” steel reclaimed waterlines and upgrades to 
process piping systems. Phase 2 consists of the 
demolition of three existing filter backwash lagoons 
and replacement with five new basins, a splitter box, 
backwash recycle pump station, modifications to the 
suction and discharge piping, replacement of the 
backwash supply pumps, two new backwash supply/ 
filter-to-waste isolation valves, electrical upgrades, 
two 60” manholes, and paving. 

WPCF NITRIFICATION PROJECT PHASE II 
(CMAR) 
City of Greeley, CO  /  $30,345,334 
Principal-In-Charge.  Construction of a new 1.1 MG 
aeration basin; modification of four existing aeration 
basins to convert operation from in-series to in-
parallel and includes isolation gate replacement, 
diffused aeration system modifications, baffle walls, 
and demolition of existing anoxic mixers and pumps; 
unaerated zones in an A2O process arrangement; 
MLR pump station; and modifications to existing RAS 
pump station. Additional work includes earthwork, 
internal traffic routing modifications, electrical, 
instrumentation, and SCADA upgrades to support 
improvements. 

PLUM CREEK WPF ADVANCED 
TREATMENT PROJECT (CM/GC) 
Town of Castle Rock, CO  /  $28,452,538 
Principal-In-Charge.  In partnership with BMcD, 
construction included installation of equipment for 
pre-ozone, biologically active carbon filtration, ozone 
generation and destruction system, GAC including 
eight downflow liquid activated carbon adsorption 
units, UV disinfection including one inline 12.8 MGD 
unit, two dewatering centrifuges, and a 1 MG D110 
Type III aboveground concrete water storage tank. 

Denotes Reference Project 4 



DocuSign Envelope ID: 6355C2E6-7688-4CD5-B53D-502E9FE290CB 

MATT WAMPLER, DBIA, ENV SP 
CM/GC ADVISOR 

CERTIFICATIONS & 

TRAINING 

CO Commercial Building 
Contractor Supervisor License 
2019 1674784 00 SL 

Design-Build Professional 

OSHA 10-Hour 

OSHA Competent Person - 
Confined Space 

TIME 
COMMITMENT 
PRECONSTRUCTION 

25% DEDICATED 

CONSTRUCTION 

25% DEDICATED 

Denotes Reference Project 

PROJECT ROLE 
Matt brings 22 years of experience in construction where he has 

proactively managed schedule, material procurement, and subcontractors 

on multi-million dollar wastewater and water treatment projects, as well 

as interfacing with design teams and owners. As CM/GC Advisor, Matt will 

be heavily involved in VE and constructability efforts and ensure the team 

reaches a GMP acceptable to the City. During construction, he will oversee 

the CM/GC process including client satisfaction, quality, safety, and 

adherence to the schedule. 

RELEVANT PROJECT EXPERIENCE 
PAR 1088 NORTHERN TREATMENT PLANT (PROGRESSIVE 
DESIGN-BUILD) 
Metro Water Recovery (Formerly Metro Wastewater Reclamation District) 

/  $98,998,176 

Senior Project Manager.  Construction of a new 24 MGD WWTP including an 
administration/visitors building, electrical buildings, odor control facilities, 
chemical storage facility, headworks building, primary splitter structure, primary 
clarifiers, primary pump station, bioreactors, aeration blower building, secondary 
clarifiers, a RAS/WAS pump station, tertiary pump station, tertiary flocculation 
sedimentation basins, tertiary filters, UV disinfection building, PRW/FBS pump 
station, effluent meter vault, gravity thickening basins and pump station, WAS 
thickening, digesters, dewatering building, centrate handling, cogeneration facility, 
and outfall structure. 

CHEROKEE TDS REDUCTION FACILITY (PROGRESSIVE 
DESIGN-BUILD) 
Cherokee Metropolitan District  /  $42,304,133 

Senior Project Manager.  In partnership with BMcD, construction included new 
metal building housing an RO and pressure membrane ultrafiltration system, 
evaporation ponds, headworks structure, grit basin, and modifications to the 
existing SBR basins consisting of removing the existing diffusers and replacing 
them with MBR. The MBR basins are also receiving two waste recirculation pumps 
and submersible mixers. Includes a chemical storage building and feed system, 
stormwater detention basin outlet structure, and HDPE discharge piping. A 3 
MGD bypass will be used to keep the plant in operation. 

PROFESSIONAL 
QUALIFICATIONS 
GARNEY EXPERIENCE 

22 years 

INDUSTRY EXPERIENCE 

22 years 

EDUCATION 

Colorado State University, BS in 
Construction Management 

5 



94% 
OF PROJECTS COMPLETED 

IN COLORADO 

WHY MATT? 

10 
COLLABORATIVE DELIVERY 

PROJECTS LED 

22 
YEARS OF WWTP 

EXPERIENCE 

DocuSign Envelope ID: 6355C2E6-7688-4CD5-B53D-502E9FE290CB 

WASTEWATER TREATMENT PLANT 
IMPROVEMENTS (CMAR) 
City of Loveland, CO  /  $35,133,341 
Senior Project Manager.  Removal of digesters 3 and 

4, MCC building, sludge mixing tank, digester feed 

pumps, primary sludge mixing pumps, and heat 

exchangers. The BNR phase included removal and 

replacement of fine bubble aeration diffusers and RAS 

anoxic zone tank. Relocation of an existing sanitary 

sewer, renovation of the primary sludge pump station, 

replacement of digester biogas burner, renovation of 

existing RAS progressive cavity pump station, 

renovation of three primary clarifiers, and new 

chemical feed equipment. 

75TH STREET WASTEWATER TREATMENT 
PLANT UPGRADES 
City of Boulder, CO  /  $28,477,763 
Assistant Project Manager.  Included improvements 

to expand the plant’s treatment capacity from 20.5 to 

25 MGD by converting the secondary treatment 

process from a trickling filter / solids contract process 

to an activated sludge process. This required the 

retrofit to an existing pump station, three new 

activated sludge aeration basins, new blower building, 

and a new 85’ secondary clarifier. Additional work 

included demolition to accommodate new 

construction, site piping, grading, and upgrades to the 

electrical and I&C systems. 

PAR 942 NORTH SECONDARY COMPLEX 
IMPROVEMENTS 
Metro Water Recovery (Formerly Metro 
Wastewater Reclamation District)  /  $48,340,421 
Project Manager.  Demolition of a chemical building, 

construction of four CaRRB basins, main influent 

channel mixing system, modifications to twelve 

existing aeration basins and twelve existing 120’ 

secondary clarifiers, new return activated sludge 

(RAS) and mixed liquor return (MLR) pumps, interim 

alkalinity feed system, 1,700 LF of 36” and 42” steel 

pipelines, and electrical power and instrumentation 

upgrades. 

PARKER NORTH WATER RECLAMATION 
FACILITY 
Parker Water & Sanitation District  /  $3,338,428 
Project Manager.  Construction of an aeration basin, 

an advanced water treatment building, digesters, 

clarifiers, blower building, headworks, backwash 

building and dewatering building. 

THORNTON WATER TREATMENT PLANT 
REPLACEMENT (PROGRESSIVE DESIGN-
BUILD) 
City of Thornton, CO  /  $85,389,462 
Project Manager.  In partnership with BMcD, this 20 

MGD greenfield conventional treatment process plant 

included preoxidation, conventional pretreatment 

basins, intermediate ozone, biological filtration, and 

chlorine for disinfection. The pipeline work included 

1,190 LF of 6” and 4” PVC gravity sewer pipe, 1,085 

LF of 12” to 24” RCP stormwater pipes, and 1,495 LF 

of 30” and 24” DIP raw water pipes. 

Denotes Reference Project 6 



DocuSign Envelope ID: 6355C2E6-7688-4CD5-B53D-502E9FE290CB 

HEATH BROOKS 
PROJECT MANAGER, VE/ 
CONSTRUCTABILITY 

PROFESSIONAL 
QUALIFICATIONS 
GARNEY EXPERIENCE 

4 years 

INDUSTRY EXPERIENCE 

22 years 

EDUCATION 

Purdue University, BS in 
Construction Management 

CERTIFICATIONS & 

TRAINING 

CO Storm Water Management 
and Erosion Control 

TIME 
COMMITMENT 
PRECONSTRUCTION 

100% DEDICATED 

PROJECT ROLE 
Heath brings 22 years of experience in construction where he has 

proactively managed schedule, material procurement, and subcontractors 

on multi-million dollar wastewater and water treatment projects, as well 

as interfacing with design teams and owners. As Project Manager and 

VE/Constructability, Heath will manage and lead VE and constructability 

efforts as well as GMP development. During construction, he will direct the 

team in achieving project goals, ensure the schedule and budget are met, 

and monitor the quality and safety programs. 

RELEVANT PROJECT EXPERIENCE 
PLUM CREEK WATER PURIFICATION FACILITY ADVANCED 
TREATMENT PROJECT (CM/GC) 
Town of Castle Rock, CO  /  $28,452,538 

Project Manager.  In collaboration with BMcD, construction included installation 
of equipment for pre-ozone, biologically active carbon filtration, ozone generation 
and destruction system, GAC including eight downflow liquid activated carbon 
adsorption units, UV disinfection including one inline 12.8 MGD unit, two 
dewatering centrifuges, and a 1 MG D110 Type III aboveground concrete water 
storage tank. 

CONSTRUCTION 

100% DEDICATED 

Heath will be 100% dedicated 
to both preconstruction and 
construction phases 

SACWSD INTERCONNECT DESIGN AND CONSTRUCTION 
(DESIGN-BUILD) 
South Adams County Water & Sanitation District / $3,529,000 

Project Manager.  Installation of interconnect pipelines consisting of 5,280 LF of 
6” to 12 PVC finished water transmission lines; tie-ins to SACWSD’s existing lines 
at street intersections; a new vault; a new raw water pump station including two 
15 hp vertical split case; and water service connections. Additional work included 
paving, dewatering, and electrical. 

OLD EATON PIPELINE REPLACEMENT PROJECT - PHASE 1 
North Weld County Water District / $696,516 

Project Manager.  Removed 1,500 LF of 16” DIP and replacement with 1,500 LF 
of 20” PVC water main. The waterline was kept in service with a bypass consisting 
of 1,500 LF of 12” HDPE line. 

7 



100% 2 
COLLABORATIVE DELIVERY 

PROJECTS MANAGED IN 
COLORADO 

INVOLVED IN PRECON & 
CONSTRUCTION 

WHY HEATH? 

22 
YEARS IN THE 

WASTEWATER/WATER 
INDUSTRY 

DocuSign Envelope ID: 6355C2E6-7688-4CD5-B53D-502E9FE290CB 

PAR 1232 SECOND CREEK INTERCEPTOR 
AND SAND CREEK INTERCEPTOR SYSTEM 
IMPROVEMENTS (CMAR) 
Metro Water Recovery  /  $133,253,560 
Facilities Project Manager.  This project’s purpose is 
to provide a regional solution to wastewater 
conveyance in the northeastern part of Denver. This 
CMAR project includes the installation of 17 miles of 
30” to 60” fiberglass gravity interceptor sewer along 
with 175 manholes ranging from 48” to 144”, 
connection structures, 3 Parshall flume metering 
facilities with ultrasonic transducers, and a biofilter 
odor control facility. The work includes several 
trenchless pipe installations that cross under 
highways, major roads, and railroads consisting of 
three 48” auger bores totaling 743 LF, two 48” hand 
tunnels totaling 1,191 LF, and eight micro tunnels 
ranging from 73.5” to 48” totaling 4,243 LF; 850 LF of 
36” and 48” fiberglass siphon structure piping 
crossing the South Platte River installed using open-
cut requiring cofferdams and bypass pumping; deep 
excavations up to 40 VF for 6,970 LF of the mainline 
installation requiring 356,500 CY of cut/fill; bypass 
pumping ranging in capacity from 0.1 to 6 MGD; 
seven miles of dewatering for the mainline installation; 
and four connections to existing lift stations ranging 
from 15” to 60”. Due to the suburban location of the 
project, public relations activities including public 
meetings will be held to inform residents. 

LEPRINO FOODS WWTP* 
Leprino Foods 
Project Manager.  Construction elements consisted 
of 12 acres of site over lot grading and installing over 
15,000 feet of 8” to 24” diameter SDR 11 HDPE 
process piping. Also included storm sewer installation 
of varying type and diameter. 

PAR 832 TNW 42” FORCE MAIN PARALLEL 
AND PUMP STATION IMPROVEMENTS 
Metro Water Recovery  /  $3,529,000 
Project Manager.  Construction of 7,860 feet of 42” 
diameter polyurethane lined steel force main pipe. 
2,700 feet of pipe was placed within the Robert W. 
Hite Treatment Facility in between existing clarifiers. 
The project contained 250 feet of pipe crossing the 
South Platte River installed using open-cut, requiring 
cofferdams and bypass pumping, a 54” diameter 
270-foot-long hammer bore casing under Interstate 
270 and a 54” diameter 311-foot-long hammer bore 
casing under Interstate 76 to pump wastewater from 
the York Street Pump Station to Metro Water 
Recovery’s Robert W. Hite Treatment Facility. Pump 
station improvements included new 42” process 
piping, three new booster pumps, multiple remote 
controlled actuated valves, upgraded SCADA systems, 
installation of a new 42” magnetic meter and a new 
flow control structure. 

* = Denotes experience with previous firm 

8 



DocuSign Envelope ID: 6355C2E6-7688-4CD5-B53D-502E9FE290CB 

CHAD HULAN 
CHIEF ESTIMATOR 

TIME 
COMMITMENT 
PRECONSTRUCTION 

20% DEDICATED 

CONSTRUCTION 

20% DEDICATED 

Denotes Reference Project 

PROJECT ROLE 
Chad leads our estimating department in the Western U.S. and oversees 

30 estimators. He is solely specialized in wastewater and water treatment 

facilities, pumping stations, industrial process and piping, and concrete 

post-tensioned water storage tanks. His knowledge obtained from 

previous projects and current market conditions allows Garney to provide 

the most accurate pricing. As Chief Estimator, he will develop estimates 

and provide constructability feedback on the different design packages. 

During construction, Chad will collaborate with the City’s functional leads 